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REF |PART NO. |DESCRIPTION QTY [REF |[PART NO. = [DEScRIPTION QTy
1 9060420 TAPPING SCREW (B) M4X20 4|54 6940092 OUTER FLANGE 1
2 9020530 PHILLIPS PAN SCREW M5X30 1|55 |9571000 WASHER 1
3 6520234 CORD ASS'Y AWG#14X3X2 1|s6 |o191020 HEX HEAD BOLT M10X20 1
4 6830235 HANDLE (B) ' {b/ N 0FS 1|57 |easoto1 SAFETY COVER 1
5 9060416 TAPPING SCREW (B) M4X16 2|s8  |9240610 WING BOLT M6X10 2
6 6560067 CORD CLAMP 1l65 |oo40514 TAPPING SCREW (S) M5X14 1
7 6560047 CORD HOLDER | 00O\ ( o FD 1les  |e180039 TORSION SPRING 1
8 6830230 HANDLE (A) 1le7 " |o191025 HEX HEAD BOLT M10X25 2
9 9300500 HEX NUT M5 1les 9551000 SPRING WASHER M10 2
10 |e130083 PHILLIPS PAN SCREW MEX25 ales |ss71000 WASHER 2
12 |6550098 TRIGGER SWITCH 1|70 |e150269 CLAMPER 1
14 |es70600 WASHER 1174 |ete08s0 HEX HEAD BOLT M8X5C 1
15 6290008 HOOK 1|72 |s3ocos00 HEX NUT M8 1
16  |6130083 PHILLIPS PAN SCREW M6X25 1|73 |eaoosoo HEX NUT M8 1
17 |9040514 TAPPING SCREW (S) M5X14 2|74 9550800 SPRING WASHER M8 1
18 |6800280 TAIL COVER 1/75 |e1s0a15 HEX HEAD BOLT M8X50 1
19 |9040414 TAPPING SCREW (S) MaX14 2|76 |9140630 PHILLIPS FLAT SCREW M6X30 _ 3
20 |6570097 BRUSH HOLDER 2|77 |e100042 CENTER SHAFT 1
21 |ssa0063 CARBON BRUSH. SET 1]7e  [s1s0275 DUST COVER 1
22 |es70107 BRUSH CAP 2|79 [so40410 TAPPING SCREW (S) M4X10 2
23 [9040410 TAPPING SCREW (S) M4X10 1]so 6370029 FOOT 3
24  |9550400 SPRING WASHER M4 1la1 9300600 HEX NUT M6 3
25 6910531 NAME PLATE 1la2 |9190825 HEX HEAD BOLT M8X25 2
26 6800279 MOTOR HOUSING 1las  |as50800 SPRING WASHER M8 2
27  |6500269 FIELD COIL 1/sa  |9s70800 WASHER 1
20 |9020575 PHILLIPS PAN SCREW M5X75 2|a5 |e290010 CHAIN 1
30 |e490058 FAN CASING 1{a6  |9571000 WASHER 1
31  [969235005 [BALL BEARING #6200LLB 1la7 6100041 CLAMP SHAFT 1
32 |eo3o296 ARMATURE 1les  |6330005 VISE NUT 1
33 |9780035 O-RING $-35 1]a9  |s433220 SPLIT PIN 1]
3s  [1750001 BALL BEARING #6200LB 1|0 6090049 CLAMP SCREW 1
35 |6120062 STOPPER PIN 1jo1  |es3a1443 LEVER 1
36 |e18003s COMPRESSION SPRING 1j92  |e100001 RETAINING RING CS-8 _ 1
37  les20165 GEAR CASE 1|os  |e150272 CLAMPER 1
38 |6760057 OILLESS METAL 1|94 |eo10042 BED 1
39 |6100224 PARALLEL KEY 1]es 9571200 WASHER 1
40 (6110039 GEAR SHAFT 1|96 9551200 SPRING WASHER M12 1
41 |6200035 FINAL GEAR 1l97  |9301200 HEX NUT M12 1
42 |6900122 COLLAR 1|— le13oe10 PHILLIPS PAN SCREW M4X8 2
43 |es20166 GEAR CASE COVER 1}—  [e530209 FASTEN CONNECTOR 1
44 |971803001 |BALL BEARING #6203LLB 1|— |es60003 CONNECTOR 1
a5 |e920182 "RYOBI" MARK 1]— |eseoo008 TERMINAL 3
46 |6020050 SAFETY GUARD 1]—  |eso0t13 VINYL TUBE 1
47 |e120014 RIVET 1

48 |es00132 COLLAR 1 AMDARD ACGESSOR :
49 |essot98 AUX. COVER 1|500 |6240533 SINGLE-END WRENCH 17 1
50  |9020565 PHILLIPS PAN SCREW M5X65 als10 |a700025 14" ABRASIVE WHEEL 1
51 |6900129 COLLAR 1

52  |6940091 INNER FLANGE 1

SERVICE NOTES:
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